SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 15008 = REW 200 kHz
SWT 101 ms & VBW 1 wHz  Mode Auto

Swesp

P PSP

PSR U

(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 816.582 MHz 18.74 dBm 9.029941 149 MHz

m 1 8142711 MHz 12,60 dim Oce Bw Centroid BI8.786 105 268 MHz

i 1 8233011 MHz 1322 d8m Oce B Freq Offset 213,884 730 498 kHz

02:29:24 AM 03/03/2024

-

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 B Offset 15008 = REW 200 kHz
= an 3008 SWT_1.01ms = VBW 1 Mtz Mode Auto
h

Sweep

B o - i

RefLevel 30,00 B Offset 15008 = REW 200 kHz
= an 3008 SWT 101 ms = VBW 1 Mz
I

Mods Auto Sweep

i 1610 a8
012581 0 ot
0
i pa = Y W
0 0 { '
7 |
0. 0. r
g rm ™ Y e )
t ;
o
.., |, A M,
Gsmom 0Tt (T Span 20.0 Wik || (GFT.MHE oo pn (1T7) Span 200 Az
2 Marker Table 2 Marker Table
Wi 1 81946 MHz 15.5 dBm 935597314 MHz i 1 817,541 MHz 16.10 dBm Occw 934973313 MHz
n 1 8142893 M 1133 dien O Centroid BI8967 282552 M n 1 8142766 M 1145 doim Occ B Centroid BI8S51 487121 M
n ) 8236453 My 1089 din Oc B Freq Offet 3271748 51 kbt n ) 8236264 My 1042 dbn Occ B Freq Oftet 48502678 562 ki

02:30:43 AM 03/03/2024 02:31:09 AM 03/03/2024
Refleve 30000 Ofcet 13048 = REW 20Kz Refleve 30000 Ofcet 13048 = REW 20Kz
ST .01 ms = VBW 1w Mode Auto sweep e 005 SWT 1.0 ms @ VBW 1 i Mode Ao sweep
h 1 wd Bandwidth 1 w
it WKL 1283 dbe
16 251 o v asz0
) )
10 - 10 = -
| \ i !
o ! o ; L
7 7 5
ol N I N
i 3
Al l
el .
(T Wi T Spanzo0 Nk || (G ST 0MIE Wi 1) Spanzo0 N
2 ke T 2 ke T
il i 518241 Mz T59GBm o 9352157316 MHz il i 817,242 Mz LT 9.361 81746 MHz
n 1 815105 Wiz 1005dgm  Oce o Controid B18.361 10692 Mz n 1 w182123 Wiz Ta6dim  OccBwGentoid 818953220683 Ms
n ; 235572 s 1008 d8m O s Freq e 823531 s T63ghn ___OccBwkeg Ofser

18893 080 064 kHz i 1

4677931715 kHe

02:32:26 MM 03/03/2024

-

02:32:54 AM 03/03/2024

-

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0O

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 1.5 dB

Mode Sweep saL RefLevel 30.00dBm  Offset 19008 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec C
20 dbi
/
o a 10
o I
f
10 T f L
SEW_LVIT_002_ 50 L \
| { ‘ !
30 + i
\ - | y
40 v — 40 dBer f 7 %
e | . . A A .
PIAN SE UTNICSN o S SRE I YL B : —~ =]
0
CF 816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 2274 dBm REW 50000 ki Sub Block A Comter 62150 MHz Tx Power 22.83 dbm REW 50.000kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|
-7.500 MHz 2538 MHz 100,000 kHz .. z -26. m .17 di -13. 7.500 MHz 2,538 MHz 100,000 kHz 815.94469 MHz -29.02 dB
2538 MHz -2.500 MHz 300.000 Hz 813.991 53 MHz -40.47 dBm 6320 dB -2047 dB 2538 MHz 2500 Mz 300000 Hz B18.98476 MHz -48.42 dB
2500 MHz 2538 Mz 300,000 Hz 81900470 MHz -68.35 dBm -51.08 dB -4835 dB 2500 Mtz 3538 Mtz 300,000 He 824.013 75 MHz 21,90 dB
2538 Hz 7.500 Mz 100000 kiz 822.27091 MHz -47.38 dBm 7012 dB 3438 d8 ey 2 en0 Mt 10000 kit £24.033 55 MHz 1256 d8
neody N "

02:03:14 AM  03/03/2024

02:11:08 AM 03/03/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 1.9 d8.

1 Spectrum Emi

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 19048 Mode Sweep sat
Count 100/100

1 Spectrum Emission Mask

timit Ch g Limit Chee
20 dfim 20 dbr
10 10
i | N e s Y
a T T | \
| 1 10 } 1
7 [ KEM_LIMIT_002_AB5_0 | I
i "
30 ",1
" -
P el W s,
40 s 40 dBnr i k. Lot o b ponp
N M, v IR
sodi AT | -~ Vi
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts .5 MHz/  Span 15.0 Mz
2 Result Summary 2 Result Summary
[Sub Block A Center 81650 MHz Tx Power 23.19 dBm REW 50.000 kHiz Sub Block A Comter 621,50 MHz Tx Power 23.05 dbm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz . z -21.64 dBm d 7.500 MHz 2538 Mz 100,000 kHz B18.96045 MHz -20.72 dBm -43.76.dB
2538 MHz -2.500 MHz 813.99868 MHz -41.33 dBm -64.52 dB 21.33d8 2538 MHz 2500 Mz 300000 Hz 818.97573 MHz -39.55 dBm 521
2500 MHz 2538 MHiz X 819.00357 MHz -40.25 dBm 634448 2.500 MHz 2538 Mz 300,000 Hz 824.01674 MHz -38.57 dBm -61.62dB
2538 WMHz 7500 Mz 100,000 iz 819.03955 MHz -20.07 dBm -43.26 dB 2538 Mie 7500 Miiz 100.000 ke £24.045 77 MHz 1932 dBm 423748
02:02:36 AN 03/03/2024 02:10:25 aM 03/03/2024
TEL : 886-3-327-3456 Page Number :A8- 9 of 20
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e% FCC RADIO TEST REPORT Report No. : FG3D2001C

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / QPSK
Lowest MASK / 1RB0O Highest MASK / 1RBmax

S . e ) Reflevel 3000 dBm Offiet 1908 Mode Sweep sl
Count 100/100 Count 100/100
Limit Chesd Lt Ches f
20 B 20 dbs
10 10
o { I | 1
]
Y | |
— T
T
|
[ |
30 T
a0 ! 4 a 40 dBn i K 3
.< . | | 1A . A~
| Stciminnd 1o il et i P RE—— ) S — s L - e —
60 T
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 2236 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 22.19 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,
-7.500 MHz 2538 MHz 100.000 kHz X z - m dl 1.6 7.500 MHz 2.538 MHz 815.994 44 MHz 41.15dBm . -28.15dB
-2.538 MHz -2.500 MHz 300,000 Hz 813.99567 MHz -45.21 dBm -67.57 dB -25.21dB 2538 MHz -2.500 MHz B818.97874 MHz k 1 -51.37 dB
2500 MHz 2538 MHz 300.000 Hz 819.00056 MHz -57.79 dBm -80.15 dB -47.79 dB 2500 MHz 2538 Mz 82402276 MHz X .23.95 dB
2538 MHz 7.500 Mz 100,000 kHz 82232955 MHz -48.29 dBm -70.65 dB -35.29d8 2538 MHz 7.500 Mz 824.03955 MHz .04 dB -12.85 dB
Ready (L "
02:03:52 AN 03/03/2024 02:11:42 AN 03/03/2024

Lowest MASK / Full RB Highest MASK / Full RB

Ref Level 30,00 dBm  Offset 1.50 d8 Mode Sweep sGL Ref Level 30.00Bm  Offset 1,90 4B Mode Sween s6L
Count 100/100 Count 100/100
1 Spectrum Emission Mask
Uimit Ched
20 i 20 db
10 10
PRSI VSRR ST

+ | 10 dB
EM_LIMIT_002_ABS_0

P
i
30 T
=
A AT et
40 dBm B | — 40 dimpacaé =t Sl . B A—— e
| S | | e L
50 dBm 1 1 = B
60
CF 816.5 Mz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
[Sub Block A Center 81650 MHz Tx Power 22.64 dBm REW 50.000 kHiz Sub Block A Comter 621,50 MHz Tx Power 2249 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|
~7.500 MHz 2538 MHz 100,000 kHz . z -21.16 dbm d 7.500 M 2538 MH; 100,000 kH: 818.94801 MHz -20.77 dBm -43.27dB
2538 MHz 2500 MHz 300,000 Hz 81397950 MHz 3252 dBm 6517 dB 2252d8 238 Mt 3500 M 200000 Ha §18.97874 MHz 1223 dBm 54.72 d8
2500 MHz 2538 MHz 300.000 Hz 819.00658 MHz -39.63 dBm -62.47 di -19.83 dB 2500 Mz 2538 Mtz 300,000 Hz 824.016 74 MHz -40.21 dBm 62.70 dB
2538 WMHz 7500 Mz 100,000 iz 819.05509 MHz -19.97 dBm -42.61 dB 6.97 dB 2538 Mie 7500 MHe 100.000 ke £24.042 66 MHz 1933 dBm 418348
30 AN 03/03/2024 02:12:21 AM  03/03/2024

TEL : 886-3-327-3456 Page Number : A8 - 10 of 20

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Limit Chesk

Ref Level 3000 dBm  Offset 1.5 dB

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

Linit Chec

Ref Level 3000 dBm  Offset 190 dB

Made Sweep

pectrum Emission

s6L

Count 100/100

02:05:47 AM  03/03/2024

-7.500 MHz -2538 MHz 100.000 kHz . z =23 m =12
-2.538 MHz -2.500 MHz 300.000 Hz 813.990 78 MHz -45.24 dBm -66.89 dB -25.24 dB
2500 MHz 2.538 MHz 300.000 Hz 819.00056 MHz -70.90 dBm -92.55 dB -50.90 dB
2.538 MHz 7.500 MHz. 100.000 kHz 822.19013 MHz -48.28 dBm -69.92 dB -35.28d8
oy -

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

40 dBiny
™ a £
e e e | | T e A A —

60
CF 816.5 MHz Span 15.0 MHz | | |CF B21.5 MHa. 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 21.65dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 21.28 dBm RBW 50.000 kHz.

Tx Bandwidth 5.000 MHz None Tx Bandwidth 5.000 MHz. None,

815.92293 MHz -43.07 dBm
818.98702 MHz
824.021 63 MHz
824.039 55 MHz.

-30.07 dB
-52.93 dB
-24.58 dB
-12.87 dB

-64.34 dB
-94.21 dB
-65.86 dB
-47.15 dB

02:13:38 AM  03/03/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 1.9 d8.

Mode Sweep

SGL

Count 100/100

Ref Level 30.00 dBm OMfset |

Limit Chee

90 dB

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

frrirtong iy

S ) e

EM_LIMIT_002_ABS_0

Ly
-30
P AN
" N i o )
a0 LA b e, Y 40 B —— il | e
et B SN | | S N et
50 dBm B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz T Power 2170 dBm REW 50,000 Wz Sub Block A Center 62150 Wz TxPower 2154 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -21.66 dBm d 7.500 MHz 2538 MHz 100.000 kiz 818.94490 MHz -21.95 dBm -43.50 dB -8.95 dB
2538 MH: 2500 MHz 300.000 Hz 813.96369 MHz -43.67 dBm -65.38 dB 23567 dB 538 MHs 2500 Mz 300,000 Hz 818.989 65 MHz 52 dBm 65.06 dB 235248
2500 MHz 2538 MHz X 819.01561 MHz -41.38 dBm 636848 -21.98d8 2500 Mz 2538 Mz 300000 He 824.03367 MHz 41.77 dBm 6332dB -21.77 dB
2538 MH: 7500 MHz 100,000 Kbz £19.05198 MHz 22.02 dBm -43.73 dB 9.02 dB 8 M 7200 Mits 100.000 kit 82403955 MHz 373 dBm 4528 d8 0738
o N Gy R
02:05:09 AM 03/03/2024 02:12:59 AM  03/03/2024

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: A8 - 11 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 1.5 dB

Limit Chesk

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

Ref Level 3000 dBm  Offset 190 dB

Linit Chec

Made Sweep

pectrum Emission

s6L

Count 100/100

02:06:26 AM  03/03/2024

-7.500 MHz -2538 MHz 100.000 kHz . z -26. m A =13.f
-2.538 MHz -2.500 MHz 300.000 Hz 813.994 54 MHz -45.05 dBm -65.94 dB -25.05 d8
2500 MHz 2.538 MHz 300.000 Hz 819.00056 MHz -70.87 dBm -91.76 dB -50.87 dB
2.538 MHz 7.500 MHz. 100.000 kHz 820.816 80 MHz -48.66 dBm -69.55 dB -35.66 dB
oy -

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

815.991 33 MHz
818.97573 MHz
824.02276 MHz
824.05198 MHz.

40 dBm
| o ay
ST L a N e peas? | i = R
CF 8165 MHz 5005 pts 5 MHz/ Span 15.0 MHz | | [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 20,83 dBm REW 50000 ki Sub Block A Comter 62150 MHz Tx Power 20,83 dbm REW 50.000kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|

-43.22 dBm

02:14:17 AM

03/03/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00dBm  Offset 1.50 dB Mode Sweep 6L Reflevel 30.00dBm Offset 1.90 4B Mode Sweep —
Count 100/100 Count 100/100
Urmit Chee
20 i 2046
10 10
0 22 SR e e
|
. . 10 d
i i EM_LIMIT_002_ABS_0
o B
i I
E Pl
* s \"“"( i
——r oy st
40 o —m 20 dbm B e . L |
™ e L SESRR || Moo .
-50 dBm T Br
60
CF §16.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz | | [CF B21.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Conter §16.50 M TxPawer 1.2 dim REW 50,000 Kz Sub Block A Conter 52130 Wz T Power T1.20d8m ROW 50,000 Kz
Tx Bandwidth_5.000 MK None T Bandwidth 5.000 MHz Nane
7500 MHz 2538 MHz 100,000 kHz : z -21.91 dBm 14 d 7500 Wiz 2538 Witz 100,000 kHz 818.95734 MHz ~12.66 dBm 3.86 dB 9.66 dB
2538 MHz 2500 MHz 300000 He 813.98250 MHz 40,64 dBm 6187 dB 2064 dB 538 Mt 3500 s 300000 Hs 818.066 70 MHz 174 dBm 5203.d8 2174 68
L300 Wiz 2838 Wiz . 819.00357 Mz 3944 dBm -60.68 b Brestd 2500 MHz 2536 Mz 300000 Hz 824.02163 MHz -39.70 d8m 90 d -19.70 d
2538 Mz 7500 Wz 100,000 ke 81903955 MHz -23.25 dBm 4349 dB 10.25 dB eaa i 7200 Mite 10000 kit 82405509 MH2 3351 dgm a7 a8 11051 dB
[ [
02:07:04 AN 03/03/2024 02:14:56 AM  03/03/2024

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: A8 - 12 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Nene,

Tx Bandwidth 5.000 MHz

815.95402 MHz

Ref Level 30,00 dBm  Offset 1,90 38 Mode Sweep saL RefLevel 30,00 dBm  Offset 190 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit ChecH Limit Chec C
20 den 20 dbi
10 10 il
| 1 |1
a |
T I
| 1 I
T [
| [
' f
30 "I |‘l
[ |
" r n ‘ "
[ LN k.
50 dfm . -, ot ,
v R r— s SR LV
60
CF £16.5 MHz 5005 pts. Span 15.0 MHz | | (CF B21.5 MHa. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz TxPower 1937 dim REW 50.000 kHa Sub Block A Conter 82150 Mz TxPower 1837 d8m W S0
Tx Bandwidth_5.000 MHz None|

-45.24 dBm

-32.24 dB

~7.500 MHz 2538 MHz 100.000 kHz X z - m .56 d BEX 7.500 MHz 2,538 MHz
2538 MH: 2500 MHz 300.000 Hz 813.98965 MHz 98 dBm -62.35 dB -2298.dB 538 MHs 2500 Mz 818.978 70 MHz -56.22 dB
2500 MH: 2538 MHz 300.000 Hz 819.00056 MHz -73.97 dBm 5334 dB 5397 dB 2500 MHs 2538 MH: 82401072 MHz 2483 dB
2538 MHz 7.500 Mz 100,000 kiz 822.98554 MHz -50.83 dBm -70.20 dB -37.83dB et a0 M E24103955 MHz eEa b
neody N B .
02:08:23 AM  03/03/2024 02:16:15 AM 03/03/2024
: | e - oo |
Ref Level 30.00 dBm  Offset 1.50 dB Mode Sweep sGL Reflevel 30.00dBm Offset 1.90dB Mode Sweep —
Count 100/100 Count 100/100
Limit Chee
20 dfim 2046
10 10
0 - — - - wia - 4y
| |
| | |
- 10 d
| EM_UMIT_002_ABS_0
30 i N
i W
P I A
40 o “ e T 40 dem B Yo :
oo TS| " e AN it
Legsi NfM.,,. Pty bt st | T w:N et o 'V\wp-...,—z—\,,,,w_’
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz T Power 19.35 dBm REW 50,000 Wz Sub Block A Center 62150 Wz TxPower 1934 dBm REW 50.000kHz
Te Bandwidth_5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m 53 dl . 7.500 M 2538 MH 100.000 kf B18.87028 MHz -26.07 dBm -45.41 dB -13.07 dB
2538 MHz 2500 MHz 300,000 Hz 81399379 MHz 3292 dBm 6227 dB 2292.d8 238 Mt 3500 M 200000 Ha 18.99567 MHz 2521 dBm 25.21dB
2500 MHz 2538 MHz . 819.00470 MHz -41.48 dBm -60.63 dB 214848 2500 Mz 2538 Mz 300000 He 824.004 70 MHz -44.43 dBm -22.43 dB
2538 MH: 7500 MHz 100,000 Kbz £19.06130 MHz -24.74 dBm -44.08 dB 1174 dB 8 M 7200 Mits 100.000 kit 824042 66 MHz 235,76 dBm 4509 dB 1276 dB
[CORN B Gy R
02:07:45 AM  03/03/2024 02:15:36 AM  03/03/2024

886-3-327-3456
886-3-328-4978

TEL:
FAX:

Page Number

: A8 - 13 of 20



e% FCC RADIO TEST REPORT Report No. : FG3D2001C

SPORTON LAB.

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB
Lowest MASK Highest MASK

[ [ |
@

YT T Nk Smrmps saL Ref Level 3000 dBm  Offset 190 dB Made Sweep
Count 100/100
1 Specirum Emission Mask
Limit Chec F)

20 die 20 df

10 10

! f | '

!

10 - [

SEM_LIMIT_002_ABS 0 KEM_LIMIT_D02_ABS_0

K 4 T ]
Ll I
-!D el AT 3 " iy ’ o m"-rmy'r Noeat
g gy !V ol
E = = T Fashe '
‘au —— S PR ‘Of_ff'wm-»‘“ r s = oy ——
50 dBm . B
-60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa B 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 2091 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 2081 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz . z -23.09 dBm d B 7.500 M 2538 Mt 100.000 ki B18.895 16 MHz : 4335 d8 -9.58 dB
2538 MHz 2500 MHz 300,000 Hz 81399217 MHz 3550 dBm 6641 dB E o3 My 3500 M 200000 Ha §18.99078 MHz X 65.90 dB 25,09 dB
2500 MHz 2538 MHz 300000 Hz 819.00583 MHz -45.59 dBm -66.50 dB 2500 MHz 2538 Mz 300,000 Hz 824.02088 MHz -66.82 dB -26.01 dB
2538 MHz 7.500 Mtz 100,000 kiiz 819.10170 MHz -25.02 dBm 45948 2.538 MHz 7.500 Mz 100.000 kHz 824.08616 MHz X -43.96 dB -1015 dB
neody N [T ] &l
02:09:05 AN 03/03/2024 02:09:44 AM 03/03/2024

TEL : 886-3-327-3456 Page Number 1 A8- 14 of 20
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 1.90dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBm:
10 dBm
/A‘MWMAMNWW g " VA
0 dBm { \
-10 dBm
SEM_LIMIT_002_hBS_0 ‘ ] ‘
-20 dBm
-30 dBm ,,_,\;‘“’J" m\
[ CAAR ) T IR LS. .
dBm i ¢ = D Pt
50 dBm:
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.24 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -25.01 dBm -48.25 dB -12.01 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.993 79 MHz -45.96 dBm -69.20 dB -25.96 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01674 MHz -56.03 dBm -79.27 dB -36.03 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.064 94 MHz -35.87 dBm -59.11 dB -22.87 dB
Ready [T o 200

02.25:20 AM__03/03/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec PASS

20 dBrmy

10 dBnv

[ \

-10 dBm
SEM_UIMIT_002_pBS_0 ‘ ) \

-20 dBmr Ww

30 dBm

"WJ’\W\/‘\«%

-50 dBmr

-60 dBm

CF819.0 MHz 5005 pts .0 MHz/
2 Result Summary

Span 20.0 MHz

Sub Block A Center 819.00 MHz Tx Power 22.70 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100000 kHz 813.94748 MHz -23.96 dBm -46.67 dB -10.96 dB
5,038 MHz -5.000 MHz 300.000 Hz 813.99379 MHz -48.04 dBm -70.74 dB -28.04 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -57.51 dBm -80.21 dB -37.51 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.069 09 MHz -36.02 dBm -58.72 dB -23.02 dB
Rty s RS

02.26-1R8 AM _03/03/2024

TEL : 886-3-327-3456 Page Number 1 A8- 15 of 20

FAX : 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 1.90 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBm:
10 dBrv
) I i A I e T S &
0 dBrmv / \
-10 dBnr
SEM_LIMIT_002_PBS_0 ‘ J \
-20 dBnr h
30 dBmr ) B
ottt oo
hap B e TN
50 dBm:
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.77 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.93918 MHz -26.93 dBm -48.70 dB -13.93 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -43.97 dBm -65.74 dB -23.97 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01072 MHz -57.62 dBm -79.40 dB -37.62 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.13542 MHz -37.77 dBm -59.54 dB -24.77 dB

. 20230303
Ready  [NENNNNNN o SRR

02.26.587 AM__03/03/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 1.90 dB Mode Sweep sGL
Count 100/100
1 Spectrum Emission Mask @1RmAvg
Limit Che Phss
20 dBm
10 dBm
0dBm [y ety o]
10 dBew / \
SEM_LIMIT_002_hBS_0 ‘ j \
-20 B ‘
30 dBm !
(ApdBifac R PR
[ Mo
50 dBar
60 dBr
CF819.0 MHz 5005 pts 0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.31dBm RBW 100000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.943 33 MHz -30.21 dBm -51.52 dB -17.21dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.999 81 MHz -47.15 dBm -68.46 dB -27.15dB
5.000 MHz 5038 MHz 300.000 Hz 824.001 69 MHz -55.17 dBm -76.48 dB 3517 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -37.75 dBm -59.06 dB -24.75 dB

. 20220303
Redy [N == " gan7a3a

02.27.35 AM__03/03/5004

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

: A8 - 16 of 20




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Reflevel 30.00dBm  Offset 1.90 dB Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PASS
20 dBm
10 dBrmr
0 dBm el it ot . &
-10 dBmr / ‘\
SEM_LIMIT_002_ABS_0 ‘ f \
-20 dBr \k"
-30 dBr ,lm
jﬁ’m T » Y ]
PR it
P A e
50 dBm
-60 dBnr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.51dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -28.26 dBm -47.78 dB -15.26 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 67 MHz -46.98 dBm -66.49 dB -26.98 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.007 71 MHz -56.32 dBm -75.84 dB -36.32dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -40.90 dBm -60.41 dB -27.90 dB

. 20230303
Ready  [NENNNNNN =5 oaass

02.28.16 AM_03/03/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 1.90 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Chec PSS
20 dBmr
10 dBm
[ A N i A A | .
0 dBr / \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ ] \
-20 dBmr
!
-30 dBmr P
. it "
|<4pedBrit g
[T et
-50 dBmr
-60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 20.95 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.926 73 MHz -26.28 dBm -47.23 dB -13.28 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.965 20 MHz -50.45 dBm -71.40 dB -30.45 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.003 57 MHz -52.38 dBm -73.33 dB -32.38 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.127 13 MHz -30.20 dBm -51.15 dB -17.20 dB

. 20220303
Redy [N =5 0206

02-2R-E7 AM__03/03/5004

TEL : 886-3-327-3456 Page Number 1 A8- 17 of 20
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset

1.90 g8

Mode Auto Sweep

Line _SPUR|OUS_LINE_ABS.
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

02:17:36 A 03/03/2024

EY
40 dBa
50 t
1 R ™ %m
60 l.
B
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz B09.000 MHz 100.000 kHz 808.848 58 MHz -52.58 dBm -39.58 dB
829.000 MHz 1.000 GHz 100.000 kHz 830.987 38 MHz -47.79 dBm -34.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 245868 GHz -45.05 dBm -32.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.49465 GHz -51.06 dBm -38.06 dB
7.000 GHz 9.000 GHe 1.000 MHz 7.49831 GHz -50.62 dBm -37.62 dB

s6L RefLevel 30.00 dBm  Offset 1.80 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm 40 e
0 ¥ 1 50 . }
| R et P w e P —
60 |. 60 L
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 808.069 58 MHz -49.60 dBm -36.60 dB 30,000 MHz 809.000 MHz 100.000 kHz 808.805 26 MHz -47.58 dBm -34.58 dB
829.000 MHz 1.000 GHz 100.000 kHz $29.91890 MHz -49.66 dBm -36.66 dB 629.000 Mz 1.000 GHz 100.000 kHz $29.83342 Mz -49.08 dBm 36.08 dB.
1.000 GHz 3.000 GHz 1.000 MHz 1.62905 GHz -45.60 dBm 3 1.000 GHz 3.000 GHz 1.000 MHz 1.63405 GHz -45.10 dBm 32.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48025 GHz -51.19 dBm -38.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.502 65 GHz -50.96 dBm 7.96 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.45657 GHz -50.94 dBm -37.94dB 7.000 GHe 91000 GHz 1.000 Mz 7.48431 GHz -50.91 dBm 37.91 B
Ready T & ™ Ready =
02:18:55 A 03/03/2024 02:20:15 M 03/03/2024
Ref Level 30.00dBm  Offset 190 dB Mode Auto Sweep 5GL
Count 100/100

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A8 - 18 of 20



ssamron 0. FCC RADIO TEST REPORT Report No. : FG3D2001C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0145
40 Normal Voltage 0.0158
30 Normal Voltage 0.0078
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0062
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0136
20 Normal Voltage 0.0000
20 Battery End Point 0.0127
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8- 19 of 20
FAX : 886-3-328-4978



ssamron 0. FCC RADIO TEST REPORT Report No. : FG3D2001C
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz enin
Temperature Voltage
) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0154
40 Normal Voltage 0.0144
30 Normal Voltage 0.0026
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0136
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0160
Note:

3. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

4. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A8 - 20 of 20
FAX : 886-3-328-4978



ssanrancas. FCC RADIO TEST REPORT Report No. : FG3D2001C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.28 5.48 6.20 6.36 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.36 PASS
TEL : 886-3-327-3456 Page Number :A9- 1 of 13

FAX : 886-3-328-4978



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 3000d8m  Offset

19008 = ANBW 20 MHz

Ref Level 30.0048m  Ofiset

-
. 3048 Meas Time 65 s e 2008 Mens Time 65 me
=
EE -
101 = 1E01 — -
1EQ. 1EQ.
* * .
i
TE0 - TE0 "
i
b3 it
| i
i
: |
caanomie e Pur 30.00 d8 | | (cF 324 0 Wike Wiean Pur + 20,0348
2 Rasult Sume Sampies 130000
= 23.39 dBm 29.01 dBm 5.62 dB 1.90 dB. 34448 438 dB 6 4B

a0
[ ) o

03:02:50 AN 03/03/2024

2 Result Summar Samples: 130000 |
= 22.83 dBm 29.03 dBm 6.11dB 23048 43448 5.48 4B 591 dB

nnnn 5
03:03:18 AN 03/03/2024

16QAM

64QAM

RefLevel 0008m  Offset 1908 = ANBW 20 MHz

3048 Meas Time 65 ms

Ref Level J00048m  Offset 19048 = AnBW 20 MHz

=an 30a8  Meas Time 6.5 s
1 CoDF 3 Viow
1801 1801 -
TE0. = TE0.
1E 1E -
% ¥
1E04 ¥ 1E04 T
§ i
| !
|
I 1
¢ |
! |
(CF824.0 WH: Mean P » 20.00 dB || [cF 824.0 MHz Mean Pur + 20.00 48
2 Result Summar Samples: 130000 2 Result Summar
= 21.98 dBm 28,53 dBm 6.95 dB 283 dB 4585 d8 62048 674 dB

Samples: 130000

03:03:37 AN 03/03/2024

03:03:56 AN 03/03/2024

F_—__I
21.54 dBm 28.59 dBm 1.05 dB 290 dB 50448 6.36 4B 697

256QAM

RefLevel 0008m  Offset 1908 = ANBW 20 MHz

3048 Meas Time 65 ms

1ED:

1604

(CF324.0 MHz

Mean Par + 20.00 d8.

2 Result Summar Samples: 130000
= 19.82 dBm 27.67 dBm 1.85dB 292dB 498 4B 636dB 7.30 4B

03:04:17 AN 03/03/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :A9- 2 of 13



ssanrancas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 5.21 10.00 14.73 19.41
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH - -
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.52 5.35 10.42 10.43 15.35 15.81 21.34 21.44
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.47 5.39 10.42 10.33 15.45 15.33 21.36 21.53
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH - - - -
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH - - - -
TEL : 886-3-327-3456 Page Number :A9- 3 of 13

FAX : 886-3-328-4978




ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

204 120124

PR

02

|CF 824.0 MHz_ 10001 pts 0 MHz/ Span 10.0 MH:
o S o =
03:02:12 AM  03/03/2024
FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
.. Bl e =

0.24 i)
821.331000 MHz
o1 ¢}
5307000 MMz

(GFa24.0MHz 70001 pis 0 Mz

03:01:43 AM 03/03/2024

(GFa24.0MHz 0001 pts

0 MHz/

03:00:25 KM 03/03/2024

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep
1 Fraquancy Sweep

02:59:58 MM 03/03/2024

20 dBrw LFIY 20 dBrw D 0.62 8
“ s A e w 111,521 dii - -
f b e bl e LTy
10 B 111050 B 10 dBm
|CF 824.0 MHz. 10001 pts 0 MHz/ Span 10.0 MHz | [ [CF 824.0 MHz 10001 pts .0 MH2/

02:58:38 MM 03/03/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

A9 - 4 of 13



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

P PR A P e

WM'A—-I\ \,.Jr \u.r’\«-n -
s

(GFa24.0MHz 70001 pis 0 Mz

02:54:35 MM 03/03/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 15008 = REW 200 kHz

Ref Level 30,00 B Offset 15008 = REW 200 kHz

- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
50
D2y} 18208 | | 20 dBen Dayi}
_ " 10428 00 MH 1115494 . 1042800 MHz
\ N el “\
\ ot \
v 10.d8im
" |

|CF 824.0 MHz 10001 pts 0 MHz/ Span 20.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/ Span 20.0 MHz
02:55:03 A 03/03/2028 02:56:22 AM  03/03/2028

64QAM 256QAM

Ref Level 30,00 B Offset 15008 = REW 200 kHz Ref Level 30,00 B Offset 15008 = REW 200 kHz
- an 3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

B 1.55 a}
10.32800 Mz

(8240 MHz 70001 pis 0 Mz Span 20.0 Mz | | [GF824.0MHz 70001 pis .0 MHz/ Span 20.0 Mz
" LU " . - "

02:56:49 KM 03/03/2024 02:58:09 KM 03/03/2024

TEL : 886-3-327-3456 Page Number :A9- 5 of 13
FAX : 886-3-328-4978



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

(GFa24.0MHz 0001 pts

0 Mz

02:53:14 MM 03/03/2024

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

02:52:46 AM 03/03/2024

Span 30.0 WAz

20 dBrw D2} asos] | |20 doow Daj}
p > e

10 f 10

|CF 824.0 MHz. 10001 pts 0 MHz/ |CF 824.0 MHz. 10001 pts. .0 MHz/

02:51:27 MM 03/03/202%

Span 30.0 WAz

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 15008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

(GFa24.0MHz 0001 pts

0 Mz

02:51:00 KM 03/03/2024

Span 30.0 WAz

(GFa24.0MHz 0001 pts

0 MHz/

02:45:40 KM 03/03/2024

Span 30.0 WAz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

A9 - 6 of 13



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

1.01200 Mz

(GFa24.0MHz 70001 pis 0 Mz

02:45:38 MM 03/03/2024

Span

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

2133000 Mz

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

17.146 diim

21.04000 Mz

(GFa24.0MHz 70001 pis 0 Mz

02:46:06 AM 03/03/2024

Span 40.0 WAz

(GFa24.0MHz 70001 pis .0 MHz/

Span 40.0 WAz

02:47:24 AM 03/03/2024

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 500 kHz

Ref Level 30,00 B Offset 15008 = REW 500 kHz

- A 3008 SWT 101ms = VBW 2wz Mode Auto Swesp - A 3008 SWT 101ms = VBW 2wtz Mode Auto Sweep
W] 1318

20 do 20 dim o2 074 a8

4116427 . — = — o . n 21.52800 Mt
0 -‘\ 0 hy - \
0 gt \ 0 gt / \
10 dbm k 10 dBm /-J. 2 S
GFazomAE 0001 pis T Span 40.0 WAz | | |GF 824.0 Mz 70001 pis G WiHa/ Span 40.0 WAz

02:47:51 MM 03/03/2024

02:49:12 MM 03/03/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :A9- 7 of 13



ssanrancas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.51 9.03 13.49 17.98
BW 25MHz 30MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH - -
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.54 4.52 9.34 9.35 14.17 14.16 19.10 19.09
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.54 4.51 9.35 9.35 14.18 14.14 19.08 19.10
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH - - - -
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH - - - -
TEL : 886-3-327-3456 Page Number :A9- 8 of 13

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz
h

Mode Auto Sweep

| 1824c8m
522881 00 MHz
0
L RN AU e

0 T ‘.

o 7

o™ R 7 P
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 822 841 MHz 19.24 dBm Oce B 4518811225 MHz
m 1 82173051 MHz 13.85 dim Oce Bw Centroid B23.889911 189 MHz
i 1 826249 32 MHz 1155 dgm Oce B Freq Offset 10088 811377 kHe

03:02:38 KM 03/03/2024

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLovel 30.00.Bm  Offset 15048 = KEW 100 kH:
- are 3008 SWT 101 ms = VBW 300kt
1 Occupiad Bandwidth

Mode Auto Sweep

ultiVie Spact

- an a8 ST

3
ied Bandwidth

Ref Level 30,00 B Offset 15008 = REW 100 kHz

1.01 ms ® VBW 300kHz _Mode Auto sweep

. 825.528 00 MHz
» »
0 - - O " 0 - - - = 3
o y o y
T x Ayl ;
’ U o -
,4 e | | SV
[FETS 001 prx [T Span 10.0 Wiz || |7 524.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 14.93 dBm Occ i 4.585369972 MHz W I 823491 MHz 1537 dBm Qcc B 4529951 81 MHz
n 1 839 dim Occ B Centroid B23.987 559925 WHe n 1 82171407 Wiz 792 dim Occ B Gentroid B23.979 045 577 WHe
n 1 735 dim Occ B Freq Offset 12440075 277 kHe n 1 82624100 Mz 939 dim Occ B Freq Offset 20954123023 kHe

03:01:17 MM 03/03/202%

03:00:51 AM 03/03/2024

64QAM

256QAM

Ref Level 30,00 B Offset 15008 = REW 100 kHz
3008

- an SwT

h

1.01 s ® VBW 300tz

Mode Auto Sweep

Ref Level 30,00 dBm  Offset
swT

15008 = REW 100 kH

1.01 ms ® VBW 300kHz _Mode Auto sweep

Wil 148 ate 4 dt
5 55800 s 2372000 M
0 0
® R - ® = b .
o . o - -
. I B .
[T 001 pis S Span 10,0 N || 7 824 0 e 001 pis o] Span 10 Nz
2 Marker Table 2 Marker Table
i 1 825,556 MHz 18567 dBm O 2.543164834 MHz i 1 823.72 MHz 11.78 dBm Occtw 45182812 MHa
n 1 821,126 Wiz 262 dim O o Centroid 822997578 Wiz n 1 82171541 Mz 436 d8m Occ B Centroid 823374528 682 M
0 ) 26269 16 s 863 dim O B Frea Offset 2471 999817 ke 0 ) #6233 65 s 550 gom Occ B Fre Offset 25471 318217 ke

02:59:31 MM 03/03/2024

02:59:03 MM 03/03/2024

Measuring;

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 30,00 B Offset 15008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h w
Mi[] 2018 dbm
! 8215220 MH:
0
0 '\
o
W,
h
(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 821.522 MHz 20.18 dBm 903337342 MHz
m 1 819,268 MHz 14.08 dim Oce Bw Centroid B23.784 732 725 MHz
i 1 828,301 4 MHz 1343 d8m Oce B Freq Offset 215267 274 585 kHz

LU
02:54:08 AM  03/03/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 B Offset 15008 = REW 200 kHz
- an

B o -

RefLevel 30,00 B Offset 15008 = REW 200 kHz

3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp - an 3008 SWT 1.01ms = VBW 1wtz Mode Auto Sweep
1 Occupiad Bandwidth
»
Ll { ! . . Py .
|‘
o - o
/ | \
A _ -
P \ il vl
- g = o]
! v apgret Tt
a0 M 001 prs O W/ Span 20.0 MHz || 07 520.0 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 $20.084 MHz 15.67 dBm 9,335 962659 MHz [ 1 §19.764 MHz 15.40 dBm Oce B 9.352107 28 MHz
n 1 19,3005 Wiz 11.14 dim Occ B Centroid B23.573521 803 MHz n 1 B19.283 Mz 1099 dfim Gec B Gentroid 823,359 076 768 MHz
n 1 8285465 MHz 1051 dém O B Freq Oifset 26478197 025 kHz n 1 82835 1 Wbz 1082 dBm Occ B Freq Oifset 40921 731532 kHe

02:55:29 AM 03/03/2024

02:55:55 AM 03/03/2024

64QAM

256QAM

RefLevel 30,00 B Offset 15008 = REW 200 kHz
3008

- an SWT 101 ms ® VBW 1wtz Mode Auto Sweep

RefLevel 30,00 B Offset 15008 = REW 200 kHz

SWT 101 s ® VBW 1 iz Mode Auto Sweep
h L
Mi[] 1455 dbim Mif] 1252 dBim
£23.2610 M 5203080 M
n ur n
0 - - e 0 o - SN
o, o,
AR i Y
e " iV \
" ey 4 il a
i P
(7 820 e 001 e 0 Mz Span 20.0 MHz | | [CF 8200 e 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 823.261 MHz 1495 dBm Occ Bw 9357612181 MHz M 1 820304 MHz 12.52 dBm Oce B 9359158576 MHz
n 1 819.2958 MHz 1062 dim Oce B Centroid B23.574 569 462 MHz n 1 819.28 MHz 701 dilm Occ B Gentroid B23.859 558 573 MHz
n 1 826,653 4 MHz 981 dbm Oce B Freq Offset 25 430538 102 kHe n 1 8266391 MHz 788 e Occ B Freq Offset 10,441 826 618 kHe

Measuring;

m -
02:57:15 MM 03/03/2024

02:57:43 KM 03/03/2024

Measuring;

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

1 A9 - 10 of 13



e% FCC RADIO TEST REPORT Report No. : FG3D2001C

SPORTON LAB.

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e
-
. J,
.
o J’ \V-
‘
:
. 7 Vi,
= Ty
— - —
) 1 820.254 MHz 19.37 dBm 13.49527257 MHz
12 1 8303373 MHz 13.40 dBm O Bw Freq Offset 410,364 456 029 kHz
Wheas i, nmmm 0
02:53:41 AM 03/03/2024
FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM
|

| v
e
P

ultiView 5 m
RefLovel 30008 Offset 15048 = KBW 500 kHz
SWT 101 ms = VBW 1 iz Mode Auto Swesp 1 ms @ VBW 1 Mz
» »
"~\ - PRPY VPP P -
0 1 0 f
{ f 1
o - o a
7 1
e kg Lt
it !
ol M, . 1
v LT S e, o
W y s
W \J'«-a W,
a0 M 001 prs O W/ Span 30.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 30.0 MHz
2 Marker Table 2 Marker Table
M 1 §23.131 MHz 16.85 dBm 14.179 269507 MHz mi 1 82412 MHz 1585 dBm Oce B 14.168115563 MHz
n 1 BIGETZ Mz 1159 dbm Occ B Centroid B23.961 648 383 MHz n 1 16,8618 MHz 11,85 dim Occ B Centroid 823915837022 MHz
n 1 8310513 Whz 1105 dém O B Freq Oifset 38351617 253 kHe n 1 8310299 WHz 1038 dém Occ B Freq Oifset 54,162 978 167 kHz
Wheasuring. L] 53 Wheasuring. mnnm - ™
02:52:13 MM 03/03/2028 02:51:53 MM 03/03/2028

64QAM
|

| v
e
P

ultiView = 5 m
RefLovel 30008 Offset 15048 = KBW 500 kHz
SWT 101 ms = VBW 1wtz Mode Auto Sweep - are 3008 SWT 101 ms = VBW 1wz
h 1 Occupiad Bandwidth
» w »
N At e . LY A o
{ ! \
o, o, -
|
\
P i)
YT Y . Yl Dafpn
a0 M 001 prs O W/ Span 30.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 30.0 MHz
2 Marker Table 2 Marker Table
M 1 822.292 MHz 1490 dBm Occ Bw 14.186 363 958 MHz M 1 821.273 MHz 12.46 dBm Oce B 14.130 768 337 MHz
n 1 168688 Wiz 10.76 dim Occ B Centroid B23.361 582 641 MHz n 1 168612 Wz B50 dim Gec B Gentroid 823,331 609 182 MHz
n 1 8310508 MHz 10.74 dém O B Freq Oifset 38417 358917 kHe n 1 H31.002 Wbz 7,16 dém Occ B Freq Oifset 68 350 818141 kHe
02:50:34 MM 03/03/2024 02:50:06 A 03/03/2024

Page Number :A9- 11 of 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

RefLevel 30,00 B Offset 15008 = REW 500 kHz

SWT_1.01 ms ® VBW 2 itz Mode Auto Sweep
h 7
ming 2
v 818,525 0 MHz
L ¥ 3
A ST S, S
10
o v
N
P e b gt
gl
|CF 820 0 Wz 1001 pts 0 MHz/ Span 40.0 MHz
2 Marker Table
mi 1 818.925 MHz 21.41 dBm 17.982307 245 MHz
n 1 8144529 MHz 142 dim Oce B Centroid B23444 030 462 MHz
n 1 8324352 MHz 13.75 d8m Oce B Freq Offset 555969 538054 kHz

02:45:11 MM 03/03/2024

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 B Offset 15008 = REW 500 kHz

ultiVie Spectrum

RefLevel 30,00 B Offset 15008 = REW 500 kHz

- are 3000 SWT 101 ;s @ VBW 2z Mode Auto Swesp - are 3000 SWT101ms @ VBW 2wtz Mode Auto swep
1 Occupied Bandwidth 1 Gccupiad Bandwidth
» " » o
BN & SN NN S NP LIPS R SR :
o J h
i
o - T
r )
N T
. I
e L "
oA T, ",
st Ao yped ot "\W_ﬁhw,l\]ﬁl
a0 M 001 prs O W/ Span 0.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
M 1 816.368 MHz 16.85 dBm 19.107 336248 MHz mi 1 §20.763 MHz 1685 dBm Oce B 19.090418292 MHz
n 1 12,4088 Mz 1177 dbm Occ B Centroid 823,962 437 06 MHz n 1 8124316 MHz 1304 dim Occ B Centroid B23.579819 776 MHz
n 1 33516 1 MHz 1153 dém O B Freq Oifset 37,562 936 431 kHe n 1 833,525 Wbz 12.20 dBm Occ B Freq Oifset 20180223 638 kHz

02:46:32 MM 03/03/2024

02:46:58 MM 03/03/2024

64QAM

256QAM

RefLevel 30,00 B Offset 15008 = REW 500 kHz

ultiVie Spactrum

RefLevel 30,00 B Offset 15008 = REW 500 kHz

- A SWT .01 ms = VBW 2wz Mode Auto Sweep SWT .01 ms = VBW 2wz Mode Auto sweep
h
Win] 1373 i
$18.1250 MHe
n
e Fa et s ATV I S
. Y . P e FS, SO NG -~
/ |
N ! o f
I \
L /
it e \
V S o o
- - e ——
/ ..
4o/ o
CEET 001 pex e/ Span 40.0 WAz || | 520 0 Wk 001 prs 0t/ Span 40.0 WAz
2 Marker Toble 2 Marker Toble
W I £19.883 MHz 16.38 dBm 19.082021 08 MHz W I 818.126 MHz 13.79 dBm [ 19105971791 MHz
n 1 144079 Wz 11,33 dim Occ o Centroid 823,08 836 102 MHe n 1 144113 Wz 726 diim Qcc B Gentroird 823,964 304 405 M
n 1 8334893 ke 1103 dém Ouc i Freq Oifset 51113856 19 ke n 1 335173 ke 764 i Occ B Frew Offset 35 695 565 255 kHe

02:48:17 MM 03/03/2024

Measuring;

02:48:45 AM  03/03/2024

Measuring;

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

A9 - 12 of 13



ssomoncas. FCC RADIO TEST REPORT Report No. : FG3D2001C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0160
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0058
0 Normal Voltage 0.0044
PASS
-10 Normal Voltage 0.0159
-20 Normal Voltage 0.0130
-30 Normal Voltage 0.0105
20 Maximum Voltage 0.0076
20 Normal Voltage 0.0000
20 Battery End Point 0.0020
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number A9 - 13 of 13
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.54 6.26 6.16 PASS
Mode FR1 n30 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.22 PASS
TEL : 886-3-327-3456 Page Number :A10- 1 of 38

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 dBn ffset

000Bm  Offset

152048  AnBW 10 MHz et Level 30 152048 = ANBW 10 MHz
- 3000 MessTime 13 st 308 Mess Time 13 ms
1 CCDF cDF
— ==
1E
1E:
- 1E
1604 4 TE04-
i 8
‘T T
! ?
2316k Mean Pur + 2000 d8 || (G231 GHs Mean Pwr + 20.00 48

2

Result Summi Samples: 130000
= 21.70 dBm 28.68 dBm 6.98 dB 206 d8 430 dB 551 dB 3

2 Result Surmmi Samples: 130000
- 22.21 dBm. 27.76 dBm 5.55dB 1828 33648 43898 502

05:22:02 PM 02/08/2024

05:21:43 PM 02/08/2024

16QAM

64QAM

RefLevel 3000 B Offset  15.20d5 = AnBW 10 MHz

Reflevel 300008 Offset 15,2048 = AnBW 10 MHz

= ant 3000 Meas Time 13 ens = At 5008 MessTime  13ms
1 Ccok 155 View
e .
- 1E -
1E
1E
TEQ4 1504 T
¥ !
1 I
[
231 GHe Mean Pur + 20,00 dB || (G231 GAx Mean Pwr + 20.00 48
2 Result Summ, Somples: 130000 2 Result Summs Somples: 130000 |
- 20.71 dBm 28.65 dBm 7.94 dB 27048 480 dB 6264 73048 = 20.26 dBm 28.00 dBm 7.83dB 280 dB 4.90 4B 6168 750 d8

05:21:23 PM 02/08/2024

05:21:03 PM 02/08/2024

256QAM

RefLevel 3000 B Offset  15.20d5 = AnBW 10 MHz

- are 3008 MessTime  13ms
1 CCOF 153 View
IE04 -
t
|
|CF 2.31 GHz Mean Pwr + 20.00 dB

2 Result Summ Samples: 130000
- 1825 dBm 25.86 dBm 7.61dB 2.86 dB 48248 622 4B 740 4B
O] i Mo

05:20:23 PM 02/08/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :A10- 2 of 38



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG3D2001C

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.41 10.13
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.55 5.42 10.51 10.51
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.45 5.36 10.48 10.49

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A10 - 3 of 38




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 15.20.08 = RBW 100 kHz

- an 3009 SWT 0. ms = VBW J00kiiz_Made Auto sweep
" ) — PRy —
10 (
0 dbe
——— 128,996 48
it \ Lo
|CF 2.31 GHx 10001 pts 0 MHz/ Span 10.0 MHz

05:23:07 PM 02/08/202%

FR1 n30 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 15.20.08 = RBW 100 kHz

Ref Level 30,00 B Offset 15.20.08 = RBW 100 kHz

- At 3008 SWT 0.1 s = VBW 300 kHz  Mode Auto Sweep. - At 3008 SWT 0.1 s = VBW 300 kHz  Mode Auto Sweep
197 dim TR ol T Y H d " y Ty
10 7 10 7 .
\
0 dBer- \ 0 dBer-
0 b o - 0 b R

|CF 2.31 GHz 10001 pts. 0 MHz/ Span 10.0 MHz |CF 2.31 GHz 10001 pts. 0 MHz/ Span 10.0 MHz

© mmm p Mo ] £

05:24:08 PM 02/08/2024

05:24:57 MM 02/08/202%

64QAM

256QAM

Ref Level 30,00 B Offset 15.20.08 = RBW 100 kHz
0.1 s = VBW 300kHz _ Made Auto Sweep

- an 3008 SWT

Ref Level 30,00 B Offset 15.20.08 = RBW 100 kHz
- an 3008 SWT

0.1 ms = VBW 300 kHz_ Made Auto Sweep

1 Frequency Swesp

05:25:29 PM 02/08/2024

05:30:28 PM 02/08/2024

WO 1372 dem i =
20 dBow D21} 057 8 | |20 dBow D2|1Y 0.03 08

s 450000 M s 357000 M
0 i1 12,964 difm i il LA " o 1 0ss

PMNWWWO"‘Wﬁ
i \ i |
10 dom 10 dom
fea
¥ 1215385 diber
P ki w| g
WWM MV

|CF2.31 GHz 10001 pts 0 MHz/ Span 10.0 MHz | | [CF 2.31 GH: 10001 pts .0 MH2/

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:A10- 4 of 38
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